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RERA  FYITRE R R A
Applicant  SHENZHEN RUNLITE TECHNOLOGY CO.LTD

Hh o TTREINT R L XA R E E Sk

XD ToLIX Al5 #5
Address BUILDING A15, TANTOU THE 4TH INDUSTRIAL

ESTATE, SONGGANG TOWN, BAOAN DISTRICT, SHENZHEN,

CHINA
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Thefollowing sample(s) and sample information was/wer e submitted and identified by/on the

behalf of the client

B A4 TR
Sample Name

ERE S VGRR !
Sample Received Date
FE s A H 3
Testing Period

RMER
Test Requested

LI 35 / AW 45 SR
Test Method/Test Result(s)

COB LED-Ceramic
COB LED-Ceramic

2017.02.20

Feb. 20, 2017
2017.02.20—2017.02.24
Feb. 20, 2017 to Feb. 24, 2017

HWZ W F L.
Please refer to the following page(s).

WHWZ W F L.
Please refer to the following page(s).

coreny 5[ £

H . #

Date 2017.02.24

echnical Manager No. R169568213
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£ Conclusion

T RIEHE S 2 S
Tested Sample According to directive Result
Rk BIROHS T 4-2011/65/EU & HAE 1T 54
FRAFE b (EU) 2015/863 iy
Submitted Sample RoHS Directive 2011/65/EU with Pass
amendment (EU) 2015/863
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TR AR 45 53 2 R B ROHS TS 4-2011/65/EU I H A& 1T 484 (EU) 2015/8635 5K [ FRAE
Pass means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with
amendment (EU) 2015/863.
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RE R MRAE R EOR, W PR ASHE M RIET (), #8(Cd), ZR(H), 7SS

(Cr(v1)), ZRECA(PBBS), ¥ K (PBDEs), <K — LML (DBP,
BBP, DEHP, DIBP)HA7lliR

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs) ,
Polybrominated Diphenyl Ethers(PBDES), Phthalates(DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

HWMHEKIE Test Method

Mt H UNAWIRES Mo
Test Item(s) Test Method Measured Equipment(s)
#5(Pb) Lead (Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
£ (Cd) Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
7k (Hg) Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
AN (Cr(V1)) Hexavalent IEC 62321:2008 Ed.1 Annex C UV-Vis
Chromium(Cr(VI))
% IR 7K (PBBs) Polybrominated IEC 62321-6:2015 GC-MS
Biphenyls(PBBs)
% R 2K fi# (PBDES) Polybrominated IEC 62321-6:2015 GC-MS
Diphenyl Ethers(PBDES)
482 — W R E5 (DBP, BBP, DEHP, DIBP) 25 1EC 62321-8 CDV GC-MS
Phthalates(DBP, BBP, DEHP, DIBP)# Refer to IEC 62321-8 CDV

Hotline: 400-6788-333 www.cti-cert.com E-mail: info@cti-cert.com Complaint call: 0755-33681700  Complaint E-mail: complaint@cti-cert.com
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MMLR Test Result(s)
T H &3 75 e H PR PRAE
Tested Item(s) Result MDL Limit
#r(Pb) Lead (Pb) N.D. 2mg/kg 1000 mg/kg
fH(Cd) Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7% (Hg) Mercury (Hg) N.D. 2mg/kg 1000 mg/kg
A (Cr(Vl)) Hexavaent Chromium N.D. 2 mg/kg 1000 mg/kg
(Cr(vD)
T H &3 75 e H PR PRAE
Tested Item(s) Result MDL Limit
Z AL (PBBs) Polybrominated Biphenyls(PBBs)
—{RIKZ Monobromobiphenyl N.D. 5 mg/kg
—REKZE Dibromobiphenyl N.D. 5 mg/kg
—{REXZE Tribromobiphenyl N.D. 5 mg/kg
VU¥REZE Tetrabromobiphenyl N.D. 5 mg/kg
FIRBZR Pentabromobiphenyl N.D. 5 mg/kg
NIREEE Hexabromobiphenyl N.D. 5 mg/kg 1000 mg/kg
LIRELZK Heptabromobiphenyl N.D. 5 mglkg
JVBEEZS Octabromobiphenyl N.D. 5 mg/kg
JLIREXZE Nonabromobiphenyl N.D. 5 mg/kg
TR ZK Decabromobipheny! N.D. 5 mg/kg
-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700  Complaint E-ma

ail: complaint@cti-cert.com
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WA E ZR TIER HY R fRE
Tested Item(s) Result MDL Limit
% 31 — B (PBDEs) Polybrominated Diphenyl Ether S(PBDES)

—JR " ZKfF Monobromodiphenyl ether N.D. 5 mg/kg
IR Dibromodiphenyl ether N.D. 5 mg/kg
— R Tribromodiphenyl ether N.D. 5 mg/kg
JJyR — 4 Tetrabromodiphenyl ether N.D. 5 mg/kg
T —ZKF Pentabromodiphenyl ether N.D. 5 mg/kg
7NVR TKHF  Hexabromodiphenyl ether N.D. 5 mg/kg 1000 mg/kg
LR 2Kk Heptabromodipheny! ether N.D. 5 mg/kg
J\IR %7 Octabromodipheny! ether N.D. 5 mg/kg
JUIR 2Kk Nonabromodiphenyl ether N.D. 5 mg/kg
R =Kk Decabromodiphenyl ether N.D. 5 mg/kg

Hotline: 400-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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WA E ZR TIER HY R fRE
Tested Item(s) Result MDL Limit
ZHEEE Phthalates’
AR HIR —IE T lE(DBP) Dibutyl N.D. 50 mg/kg 1000 mg/kg
phthalate(DBP) CAS#:84-74-2
AR —HER T 247% K (BBP) Butylbenzyl N.D. 50 mg/kg 1000 mg/kg
phthalate(BBP) CA S#:85-68-7
LB oK — HIR —(2- 2.3 £ 3E) 5 (DEHP) N.D. 50 mg/kg 1000 mg/kg
Di-2-ethylhexyl phthalate(DEHP)
CAS#:117-81-7
AR HR 5 TH5(DIBP) Diisobutyl N.D. 50 mg/kg 1000 mg/kg
phthalate(DIBP) CAS#:84-69-5

WA dh /R HE R LED CHEEAARMIED

Tested Sample/Part Description LED(Tested as awhole)

B -XF AR, R, RZERCTEEER.

-HEERTFR, FRLEE—PRS, FRRBEI, RS RARE RN SR
P — MM RS E .
-N.D. = Kk (/J\%ﬁ/ﬂ“‘u% B)
-mg/kg = ppm= H i %

Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-The sample(s) wastested as a whole, becauseit'simpossible to disassemble or separate
it by current equipment and technology. Theresult(s) shown on thisreport may be
different from the content of any homogeneous material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
R SRNEWE IHVERTE CNASIAATERI K .
Note: “*indicates the item(s)/method(s) is (are) not in CNAS accreditation scope.
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KMFFE Test Process
1 & (po), &R(Cd)
Lead (Pb), Cadmium (Cd)
FrE T ERar A0 R IR
_ _ P
Weigh S:r;piee:?e? placeit A agg digestion reagent — Digest the sample
|EE R W Sl —
MIAEREE e FRiE
Dy Ashingy Fesidue
Alkali Fusiond i
ﬁﬂlg*_EES EETRER Acid Dissaution Filtraticn
Analyzed by [ Makeup with
[CP-OFS deionized water
BT
Solution
2. R (Hg)
Mercury (HQ)
FrEfF ST AR EHAR =2 SRR R TEfRIE EREL P S ERE R o
Weigh sample and placeitina [ 7 ﬁd;]i{;\esﬁhﬁjnﬁ{gmt ::> Dignast satrplein ﬁﬁn’mﬁra?fz
i crowave digeston vessel dipgestion owven
. ki
T RS {:: Fesidue
Alkali Fusions s
HHICP-OES B ENEE Acid Dissolution Filtration
ST (— Make up with
Analyzed by deianized water
ICP-OES sga
P
Solution
3. A CrvI))
Hexavalent Chromium(Cr (V1))
ﬁﬁﬁﬁfﬁﬁgﬁﬂf o A : 00-95THN# 3 -t
Eiﬁz Zﬁiiijlnﬂaikce Add digestion solution Heat at 90-95C for 3 howrs
V
AT TR ;f%%t;ﬁ I;IHE &, i
. . ,': qust the p ue F
Add test solution of the solution Cool and filter
v
RIEEEHR pH 8 REBFKERF F UV-Vis $34f
Adjust the pH value — IMake up with I—
of the solution deinnized water Analyzed by UV-is




CTI

PR
Test Report

WERS SCL01J007840006E F8m om
Report No. SCL01J007840006E Page 8 of 9
4. ZWBLE(PBBS), LI IKMBK(PBDES)

Polybrominated Biphenyls(PBBs) , Polybrominated Diphenyl Ether (PBDES)

A |

HEFESRTEER A EMNEFER R
Weigh sampleandplace =0 Extracted with —
itina thimble organic solvent Concentrate the extract
FGC-MSH 1 BHEHEAEE ERENEREEEMN
— Makeup with — Transferthe extractintoa
Analyzed by GC-MS organic solvent volumetric flask

S. 4[Z— FWREE(DBP, BBP, DEHP, DIBP)
Phthalates(DBP, BBP, DEHP, DIBP)

HEFESTEER AAENEFER RE L
Weigh sampleandplace =0 Extracted with —
itina thimble organic solvent Concentrate the extract
FGC-MSH 1 BHEHEAEE ERENEREEEMN
— Makeup with — Transferthe extractintoa
Analyzed by GC-MS organic solvent volumetric flask
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Photo(s) of the sample(s)
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*** End of report ***
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Thetest report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.
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